
EXPLODED VIEW & PARTS LIST 
 

 



          Variable Speed Wood Lathe      
 

 2

 

Part List for Wood Lathe 
  

Index No.  Part No Description  Size Q'TY 

1 DL356-001 Spur Center  2 

2 DL356-002 Face Plate  1 

3 DL356-003 Set Screw M6x10 10 

4 DL356-004 Spindle  1 

5 DL356-005 Index Pin  1 

6 DL356-006 Key 5x5x30 1 

7 DL356-007 Ball Bearing  6205RZ  3 

8 DL356-008 Cord –Inverter to Panel Plate  1 

9 DL356-009 C-Ring 52 3 

10 DL356-010 C-Ring 25 1 

11 DL356-011 Headstock  1 

12 DL356-012 Inverter  1 

13 DL356-013 Hex Socket Cap Screw  M5x25 4 

14 DL356-014 Power Cord  1 

15 DL356-015 Strain Relief  1 

16 DL356-016 Poly-V Belt 7PJ414 1 

17 DL356-017 Spindle Pulley  1 

18 DL356-018 Set Screw  M6x10 2 

19 DL356-019 Cover Plate  1 

20 DL356-020 Pan Head Machine Screw M5x10 8 

21 DL356-021 Set Screw M8x10 2 

22 DL356-022 Hand wheel for Spindle  1 

23 DL356-023 Knockout Rob  1 

24 DL356-024 Motor Assembly  1 

25 DL356-025 Key 5x5x30 1 

26 DL356-026 Set Screw M8x10 2 

27 DL356-027 Motor Pulley  1 

28 DL356-028 Hex Socket Cap Screw M8x25 2 

29 DL356-029 Motor Assembly Plate  1 

30 DL356-030 Cap Screw M5x12 4 

31 DL356-031 Flat Washer 8 2 

32 DL356-032 Switch Box  1 

33 DL356-033 Switch  DZ04-2B (dongke) 1 

34 DL356-034 Speed Control Label  1 

35 DL356-035 Variable Speed Control  1 

 



          Variable Speed Wood Lathe      
 

 3

 
Index No.  Part No Description  Size Q'TY 

36 DL356-036 Variable Speed Knob  1 
37 DL356-037 Push Button Switch  1 
38 DL356-038 FWD/REV Switch HY60B(KEDU) 1 
39 DL356-039 RPM Label  1 
40 DL356-040 Pan Head Machine Screw M3x40 4 
41 DL356-041 Sensor  1 
42 DL356-042 Digital Readout  1 
43 DL356-043 Digital Readout Box  1 
44 DL356-044 Hex Nut M3 4 
45 DL356-045 Plastic Sleeve  4 
46 DL356-046 Pan Head Machine Screw M4x65 2 
47 DL356-047 Set Screw M5x20 3 
48 DL356-048 Hex Nut M5 6 
49 DL356-049 Speed Readout Plate  1 
50 DL356-050 Pan Head Machine Screw M4x10 2 
51 DL356-051 Plate for Sensor  1 
52 DL356-052 Flat Washer 4 2 
53 DL356-053 Center  1 
54 DL356-054 Quill  1 
55 DL356-055 Lead Screw  1 
56 DL356-056 Lever for Tailstock  1 
57 DL356-057 C-Ring   C-18 4 
58 DL356-058 C-Ring C-15 1 
59 DL356-059 Tail Stock quill Handle     1 
60 DL356-060 Tail Stock  1 
61 DL356-061 Set Screw  M8x10 1 
62 DL356-062 Hand wheel for Tailstock  1 
63 DL356-063 Hand wheel Bar  1 
64 DL356-064 Bushing for Tailstock  1 
65 DL356-065 Clamp Bolt for Tailstock M18x50 1 
66 DL356-066 Hex Socket Cap Screw M8x25 8 
67 DL356-067 Lock Washer 8 8 
68 DL356-068 Bed Way  1 
69 DL356-069 Steel Stand  2 
70 DL356-070 Hex Nut M10 12 
71 DL356-071 Adjustable Foot M10x60 4 
72 DL356-072 Clamp for tailstock  1 
73 DL356-073 Hex Nut for tailstock M18 1 
74 DL356-074 Hex Socket Cap Screw M8x25 8 
75 DL356-075 Lock Washer 8 8 
76 DL356-076 Lock Hex Nut M18 1 
77 DL356-077 Clamp for Tool Rest M18x50 1 
78 DL356-078 Lever for Tool Rest  1 
79 DL356-079 Tool Rest Lock Handle    M10x25x80 1 
80 DL356-080 Tool Rest  1 
81 DL356-081 Tool Rest Base  1 
82 DL356-082 Bushing for Tool Rest  1 
83 DL356-083 Clamp Bolt for Tool Rest  1 
84 DL356-084 Tool Bracket  1 
85 DL356-085 Hex Socket Cap Screw M10x16 2 
86 DL356-086 Inverter Box  1 
87 DL356-087 Flat Washer 5 4 

 
 
 
 



          Variable Speed Wood Lathe      
 

 4

   

 
 
 

         
 

        


